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Company Name
shown on Report

- O

Address

ZHEJIANG RHI ELECTRIC CO., LTD.

WL AR T T SR B Tk X 52 #5235
NO.23 DEYU ROAD XIANGYANG INDUSTRIAL ZONE YUEQING WENZHOU CITY
ZHEJIANG PROV.CHINA,POST CODE 325604

PAUF SRR 24 A B d 5 . B RV 3 1R B RRA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant

=R AR (T2Y2)

Sample Name AR (T2Y2)

FES W H B 2024.03.19

Sample Received Date Mar. 19, 2024

B A H 2024.03.19-2024.03.21

Testing Period Mar. 19, 2024 to Mar. 21, 2024

REIESR HRAE 2 I ER, X FriR SR M S (Pb), 4% (Cd), 7k (He), 75
B (Cr (VD)) #EAT Ik

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(VI)) in the submitted sample(s).

S0 AR B 5 SR HZ WP

Test Method/Test Result(s) Please refer to the following page(s).

?%%é\ i 2024.03.21

Date
Wrel i
'§Q‘/ SIS 4P Lab Manager No. R748861222
; FiETBRAT X 95 % 13515
fjaffonal Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China

t.com  E-mailiinfo@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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MK IE Test Method
MR 28
W H BRI bl
Measured
Test Item(s) Test Method Equipment(s)
By IEC 62321-5:2013 ICP-OES
Lead (Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
7K IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
NS IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium (Cr(VI))
KM SR Test Result(s)
. 253 Result .
W5 H Tested Item(s) a 01 7546 H FR MDL
Y Lead (Pb) 16 mg/kg 2 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg
7K Mercury (Hg) N.D. 2 mg/kg
75 8% Hexavalent Chromium (Cr(VI)) ND. Y 0.10 pg/cm? (LOQ)

P/ EBAL I R Sample/Part Description

K2 CTIFESID g
No. CTI Sample ID Description
1 001 et )R

Cupreous metal

ZiE:

Remark:

TR, | RZERCHEHETE
ND. = RKEH CUNFHERHREE &R
-mg/kg=ppm= H I3 Z—

-LOQ = EFR, 75U B E &R H0.10 pg/em?

SYNHHARIEE /N T0.10 pgfem?, FERLARAS UMK . H T RSRIENFE Sh K47 6 26 A AN A H

1, BRSO RS IR A5 SR REACR IR i &5 7N A% RS

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL or LOQ)
-mg/kg = ppm = parts per million

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm?

-¥ The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm?. The
coating is considered a non-Cr(VI) based coating. Information on storage conditions and
production date of the tested sample is unavailable and thus Cr(VI) results represent status of the

sample at the time of testing.

9-33681700

Complaint E-mail:complaint@cti-cert.com
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ﬁﬁlﬂ ﬁﬁ Test Process
1. Pp), HECH
Lead (Pb), Cadmium (Cd)
TRER T &N IDANEY il Y R RE

Weigh sample and place it
in a vessel

Add digestion reagent

Digest the sample

FR e A il 5 i

H [CI;—OES I L.
IhH -
Mak rith
Analyzed by <:| .a -Ic up Wi
ICP-OES deionized water
2. 7k (Hg)
Mercury (Hg)

Dry Ashing/ —] .
Alkali Fusion/ Residue it e
Acid Dissolution <: -
Filtration
el
Solution

FREFE AT

A
Weigh sample and place it
in a vessel

Add digestion reagent

B fAt A7)

1H it 'I‘-r- Hil

Digest the sample

H 1CP-OES LB TKER
a3 Mak )
ake up with
Analyzed by <:| o
ICP-OES deionized water

FH s 8 w3 0

3. A (Cr (VD))

Hexavalent Chromium (Cr(VI))

B R
Take a portion of

the sample

PRV <:: 5k it
Alkali Fusion/ Residue o
Acid Dissolution
Filtration

iR
Solution

K EEH; ok

A KAEL REE R 32 R A

(FEMER: HhK A =1em:1mL)
Extraction with boiling water
(The ratio of sample area to boiling water
volume is 1 em?to 1 mL)

Filter and remove

the sample

H UV-Vis 754

A I

I

Analyzed by UV-Vis

Add test solution

T E R pH
Adjust the pH value

of the solution

Complaint E-mail

:complaint@cti-cert.com
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FEan A
Photo(s) of the sample(s)
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75 B Statement:
L RIS A HE NS T < H & Bl i T 4 & 020G
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. AR A T ARR ML B S S S RS E R AL, AE R RO RS 5T, CTURAR S e

The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the

applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR AN 45 RAK B2 DA At 4 5T 5
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. BRAES AU, RS HRILAC-G8:09/2019 / CNAS-GLO15:20221 F ] B 48 52 (w=0) — 7G58 MRHEAT 75 & 1 0 5
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;
5. RECTIH MR, AFE0 Z AR S
Without written approval of CTI, this report can’t be reproduced except in full;
6. WS IR S PSSO R 5P XN AR 25, Bl SO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the

***ﬂi%glﬂjﬁ;ﬁ***

Chinese version shall prevail.
*** End of report ***
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Complaint call:0755-33681700

ww.cti-cert.com  E-mail:info@cti-cert.com
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Hotline:400-6788-333



